
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

Off i ce
73-720 Fred War i ng  Dr .  #100

Palm Dese r t ,  CA 92260
(760)  346 -7491

Regiona l  Boa rd  Webs i te (h t tps : / /www.waterboards .ca .gov /co lo rador iv er )

WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-
01 

AND MONITORING AND REPORTING PROGRAM

ORDER INFORMATION

Discharger: Hi-Desert Water District
Facility: Yucca Valley Wastewater Reclamation Plant
Address: 58950 Sunnyslope Dr., Yucca Valley, CA 92284
County: San Bernardino County
WDID: 7A360122001
GeoTracker ID: WDR100031522

I, PAULA RASMUSSEN, Executive Officer, hereby certify that the following is a full, 
true, and correct copy of the order adopted by the California Regional Water Quality 
Control Board, Colorado River Basin Region, on January 10, 2023.

Original signed by
PAULA RASMUSSEN  
Executive Officer



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 i 
AND MONITORING AND REPORTING PROGRAM  
HI-DESERT WATER DISTRICT,  
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY

CIWQS ID: CW-396169  WDID: 7A360122001 
GeoTracker ID: WDR100031522

TABLE OF CONTENTS

Waste Discharge Requirements Order R7-2022-0014-01 ........................................... 1

Findings ....................................................................................................................... 1

Wastewater Reclamation Facility and Discharge ..................................................... 3

Hydrogeologic Conditions ........................................................................................ 4

Basin Plan, Beneficial Uses, and Regulatory Considerations .................................. 6

Antidegradation Analysis .......................................................................................... 8

Stormwater ............................................................................................................. 11

CEQA and Public Participation .............................................................................. 12

Requirements ............................................................................................................ 12

A. Effluent Limitations ...................................................................................... 12

B. Receiving Water Limitations ........................................................................ 14

C. Discharge Prohibitions ................................................................................ 14

D. Discharge Specifications ............................................................................. 15

E. UV Disinfection Process Requirements ....................................................... 16

F. Pretreatment Provisions .............................................................................. 19

G. Sludge and Solids Limitations ..................................................................... 20

H. Special Provisions ....................................................................................... 20

I. Standard Provisions .................................................................................... 21

Attachment A—Vicinity Map ...................................................................................... 27

Attachment B—Facility Layout ..................................................................................... 1

Attachment C—Process Flow Diagram ....................................................................... 1



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 ii 
AND MONITORING AND REPORTING PROGRAM 
HI-DESERT WATER DISTRICT 
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY 
TABLE OF CONTENTS

Monitoring and Reporting Program R7-2022-0014 ..................................................... 1

A. Sampling and Analysis General Requirements ................................................. 1

B. Influent Monitoring ............................................................................................ 4

C. Effluent Monitoring ............................................................................................ 5

D. Domestic Water Supply Monitoring ................................................................... 8

E. Groundwater Monitoring ................................................................................... 8

F. Sludge Monitoring ............................................................................................. 9

G. Pretreatment Reporting ................................................................................... 10

H. Reporting Requirements ................................................................................. 11



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

CIWQS ID: CW-396169  WDID: 7A360122001 
GeoTracker ID: WDR100031522

WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01

HI-DESERT WATER DISTRICT, OWNER/OPERATOR
YUCCA VALLEY WASTEWATER RECLAMATION PLANT

YUCCA VALLEY- 
SAN BERNARDINO COUNTY

FINDINGS

The California Regional Water Quality Control Board, Colorado River Basin Region 
(Regional Water Board) hereby makes the following:

1. Hi-Desert Water District (HDWD or Discharger) owns and operates the Yucca 
Valley Wastewater Reclamation Plant (WRP or Facility). The WRP is the first 
sewer system and centralized wastewater treatment in the Town of Yucca Valley 
(Town), which previously relied on individual septic systems. HDWD provides 
water supply and sewer service to approximately 25,000 residents and businesses 
in the Town. The WRP is assigned California Integrated Water Quality System 
(CIWQS) number CW-396169, Waste Discharger Identification (WDID) number 
7A360122001, and GeoTracker Global Identification number WDR100031522.

2. The WRP is located at 58950 Sunnyslope Drive, Yucca Valley in San Bernardino 
County, located in the west ½ of the northeast ¼ of Section 32, Township 1 North, 
Range 6 East, San Bernardino Baseline & Meridian. The Assessor’s Parcel 
Number (APN) is 060-120-107. The WRP’s location is shown in Attachment A-
Vicinity Map, and the Facility layout is shown in Attachment B, incorporated 
herein.

3. The WRP is being constructed in three phases and does not yet receive the full 
design flow. The initial design capacity of the WRP for Phase 1 is 1 million gallons 
per day (MGD). The final Phase 3 design capacity is 1.6 MGD. Connections to the 
sewer system are taking place in different phases and in accordance with the 
septic tank prohibition set forth in the Water Quality Control Plan for the Colorado 
River Basin Water Board (Basin Plan). The septic tank discharge prohibition 
prohibits the discharge of wastewater from new or existing individual onsite 
disposal systems on parcels within Phase 1 and Phase 2 of the HDWD Sewer 
Master Plan, with certain exceptions as specified in the prohibition. 

4. On November 20, 2020, the Discharger submitted a Title 22 Engineering Report to 
the Division of Drinking Water (DDW) for the WRP. HDWD plans to use the tertiary 
treated recycled water produced by the WRP for a future Groundwater 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 2 
HI-DESERT WATER DISTRICT 
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY

Replenishment Reuse Project (GRRP)1. The Discharger plans to drill extraction 
wells to extract the tertiary treated recharged water and then pump to existing 
spreading basins several miles west to recharge the area of the aquifer which 
supplies HDWD’s drinking water wells. DDW determined that the initial phases of 
the project, prior to drilling extraction wells are not a GRRP and the project is not 
required to comply with the full requirements of California Code of Regulations 
(Cal. Code Regs.), title 22, Article 5.1 Indirect Potable Reuse: Groundwater 
Replenishment-Surface Application at this time. However, because the water 
discharged is intended to be used for a GRRP in the future, a modified version of 
the monitoring schedule prescribed by Cal. Code Regs, title 22, Article 5.1 was 
amended by the Regional Water Board into Monitoring and Reporting Program R7-
2015-0043-01 on January 26, 2021. Those monitoring requirements are 
incorporated into this Order.

5. The WRP was most recently regulated by Waste Discharge Requirements (WDRs) 
Order R7-2015-0043, which was adopted by the Regional Water Board on 
September 17, 2015.

6. On October 20, 2021, the Discharger submitted an application and Report of 
Waste Discharge (ROWD) to the Regional Water Board for updated WDRs to 
reflect the operations at the WRP as built, whereas the previous Order was 
adopted for the proposed Facility. 

7. This Order updates the WDRs to comply with current laws and regulations 
applicable to the discharge. 

8. On June 14, 2022, the Colorado River Basin Regional Water Board adopted 
WDRs R7-2022-0014, which included a Special Provision for the submission of a 
technical report and workplan regarding the adequacy of the existing groundwater 
monitoring network for the WRP. 

9. On October 26, 2022, the Discharger submitted a letter requesting a time 
extension for WDRs R7-2022-0014 Special Provisions Requirements H.1. The 
letter requested a six-month extension due to the unanticipated time needed to 
prepare a scope for this report. The Colorado River Basin Water Board considers 
the request to be reasonable and therefore amends this Order to provide the 
requested six-month extension for Special Provisions Requirement H.1. An 
additional provision has been added to allow future extension requests to be 
granted at the discretion of the Executive Officer. 

1 Detailed plans for the GRRP portion of this project are not yet developed and will require DDW review 
and approval prior to implementation. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 3 
HI-DESERT WATER DISTRICT 
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY

Wastewater Reclamation Facility and Discharge

10. The WRP consists of an influent pump station, headworks, a membrane 
bioreactor (MBR), two ultraviolet (UV) disinfection units, solids handling, solids 
storage and dewatering facilities, recharge basins for effluent disposal, and an 
odor control system.  The headworks system consists of mechanical bar screens, 
vortex grit removal, influent fine screenings and grit washers.  Primary and 
secondary treatment units consist of an MBR, nitrification, de-nitrification and 
include anoxic, aerobic, and swing zones.  Further treatment is provided by 
membrane filtration basins, and UV disinfection (vessels) banks.  Sodium 
hypochlorite will be used for process control to remove excess biological growth 
or algae from the treatment units and may be used in the final effluent. The WRP 
produces disinfected tertiary treated recycled water, which is discharged into 
three spreading, surface impoundments (also known as recharge basins) for 
groundwater recharge, as well as one off-spec basin that returns to the 
equalization basin and reintroduced to the influent stream for treatment.  Back-up 
power will be available for all treatment units.  The process flow is shown in 
Attachment C- Process Flow Diagram, made part of this Order by reference.

11. Untreated wastewater flows from the influent pump station to the headworks for 
preliminary treatment. Wastewater from the preliminary treatment system gravity 
flows to the MBR system for secondary treatment. Secondary treated wastewater 
then flows to the membrane filtration basins for further treatment and then to the 
UV system for disinfection. The disinfected tertiary recycled water is then 
discharged into three recharge basins.

12. Waste Activated Sludge (WAS) and foam from the MBR system are discharged 
to sludge storage tanks. The tanks are aerated by a blower system to keep the 
solids mixed and prevent them for turning anaerobic. Solids from the storage 
tanks are pumped to screw presses for dewatering. Dewatered solids are 
conveyed to a truck for hauling and disposal offsite. Dewatering liquor and other 
plant discharges are collected in a process drain pump station and pumped to 
the head of the plant upstream of the screens.

13. Chemical storage and dosing facilities are provided for sodium hypochlorite, citric 
acid, dewatering polymer and other chemicals that may be required by the MBR 
membrane manufacturer.

14. The Discharger’s Self-Monitoring Reports (SMRs) from February 2020 through 
November 2021 characterize the WRP effluent as follows:



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 4 
HI-DESERT WATER DISTRICT 
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY

Table 1. Effluent Characterization.

Constituent Units Average Maximum Minimum

Flow MGD 0.327 0.611 0.028

pH s.u. 7.3 8 6.6

Turbidity NTU 0.027 0.419 0.027

Total Coliform MPN/100mL <1.8 2 ND

20oC BOD5 mg/L 0.153 9.2 ND

Total 
Suspended 

Solids
mg/L 0.606 4 ND

Oil and Grease mg/L 0.35 10 ND

Total Dissolved 
Solids mg/L 426 520 370

Ammonia as N mg/L 0.103 1.6 ND

Nitrate as N mg/L 0.711 9.1 1

Nitrite as N mg/L ND ND ND

Total Nitrogen mg/L 0.704 9.1 ND

UV 
Transmittance % 72.7 98 55

UV Dose mW-s/cm2 262 650 13

Hydrogeologic Conditions

15. Annual precipitation in the Town averages about 8 inches. Annual 
evapotranspiration rate in the vicinity is approximately 67 inches.

16. Based on the findings of an on-site infiltration test, the infiltration rate at the WRP 
recharge basin location ranges from 6 feet per day to less than 1 foot per day.



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 5 
HI-DESERT WATER DISTRICT 
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY

17. There are no surface waters in the vicinity of the WRP. Covington Wash, an 
ephemeral wash, flows from the northeast corner of the WRP. A significant portion 
of the WRP is within the 100-year floodplain of the Covington Wash. Calculations 
from a FEMA Flood map show that approximately 20.2 acres or about 25% of the 
80-acre parcel is in the 100-year floodplain.

18. The groundwater monitoring network consists of one upgradient well (YV-3) and 
three downgradient wells (YVUZ-4, YVUZ-5, and YVUZ-6). 

19. Groundwater monitoring data collected from monitoring wells YV-3, YVUZ-4, YVUZ-
5, and YVUZ-6 during the period from 2019 through 2021 show the following 
average characteristics:

Table 2. Groundwater Monitoring Data.

Constituent Units YV-3 YVUZ-4 YVUZ-5 YVUZ-6

Depth to 
Groundwater Ft bgs 423.9 427.5 363.3 325.8

pH pH units 8.2 8.07 7.91 8.01

Fecal Coliform MPN/100 
mL <1.8 <1.8 <1.8 <1.8

Total Coliform MPN/100 
mL <1.8 2 2 <1.8

Enterococcous MPN/100 
mL <1.8 <1.8 2.4 <1.8

TDS mg/L 214 225 260 189

Ammonia as N mg/L ND ND 0.02 ND

Nitrate as N mg/L 2.31 2.49 2.55 2.88

Nitrite as N mg/L ND ND ND 0.01

Total Nitrogen mg/L 2.28 2.50 2.64 2.90

20. There is a Transient Non-Community (TNC) public water system, the Institute of 
Mental Physics (System No. 3600768) with two drinking water wells 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2022-0014-01 6 
HI-DESERT WATER DISTRICT 
YUCCA VALLEY WASTEWATER RECLAMATION PLANT 
SAN BERNARDINO COUNTY

downgradient of the recharge basins. HDWD has provided United States 
Geological Survey (USGS) modeling demonstrating that the closer of the two 
wells could receive recharge water in 8 to 25 years depending on the porosity, 
and the farther well could receive the water in 43 to over 50 years. Monitoring of 
the Institute of Mental Physics wells annually for sucralose as an indicator 
compound is added to this Order.

21. Groundwater flow in the area of the WRP is generally from the west to the east. 
There are no domestic wells within 1,000 feet of the WRP. Depth to groundwater 
in the Warren Subbasin ranges from 150 feet up to 1,600 feet below ground 
surface (bgs).

22. Water supply to the community is from groundwater production wells located in 
the Warren Subbasin, which is part of the Morongo Groundwater Basin. The 